
Style 370

www.lotusstoves.com1

Style 370
Exploded view



Style 370

www.lotusstoves.com2

Style 370

4

3

5 6

2

1

9

7

10

8

Pos. Number Description Qty
1 10933 Deflector plate 1
2 12066 Insulation left 1
3 12069 Insulation side left rear 1
4 12017 Insulation back left 1
5 12024 Insulation back middle 1
6 12025 Insulation back right 1
7 12076 Insulation side right rear 1
8 12072 Insulation side right 1
9 12035 Insulation bottom left 1
10 12038 Insulation bottom right 1



Style 370

www.lotusstoves.com3

Style 370

2

1

Pos Number Description Qty
1 14121 Steel edge 1
2 12450 Log stop 1



Style 370

www.lotusstoves.com4

Style 370

1110

2

86

7

3

12 13

2 4

5

1

*depends on colour/style

Pos Number Description Qty
1 11629/11630* Handle to damper 1
2 12651 Nut M5 DIN 934 8.8 2
3 12376 Air bar 1
4 12174 Prevailing torque nut 1
5 10911 Connection plate for damper 1
6 13702 Buttonhead screw M5x14 ISO 7380 1
7 13850 Damper plate 1
8 13667 Washer 10 mm DIN125A 1
10 13766 Plain washer 6 mm DIN9021 1
11 11169 Button head screw M5 x 8 1
12 14276 Damper, welded 1
13 11970 Screw countersunk M5x10 DIN7991 2



Style 370

www.lotusstoves.com5

Style 370

9

8

6

7

1

4

6

3

2

5

10

*depends on colour/style

Pos Number Description Qty
1 10979 Door welded 1
2 11632/11635* Handle to damper 1
3 12401 Closing hook 1
4 13691 Button head screw M4x16 ISO 7380 1
5 14010 Socket set screw M5x6 DIN 914 1
6 13337 Seal 2
7 11361 Glass 1
8 10565 Back frame 1
9 11968 Hex socket countersunk head screw M4x8 DIN7991 6
10 12398 Closing mechanism, welded 1



Style 370

www.lotusstoves.com6

Style 370

4

8

6

2

7

2

1

1

9

10
5

1

3

5

Pos Number Description Qty
1 11698 Hex ribbed flange bolt M6x10 9
2 11709 Hinge bottom on stove welded 2
3 12430 Welded top roll 1
4 13695 Button head screw M4 x 8 1
5 12412 Bushing 2
6 11805 Hinge block 1
7 12591 Washer Brass 1
8 13795 Hex ribbed flange bolt M6x20 3
9 12428 Welded bottom roll 1
10 13694 Button head screw M4 x 6 ISO7380 10.9 1



Style 370

www.lotusstoves.com7

Style 370

46

3

5
6

1

2

Pos Number Description Qty
1 12728 Outer box welded 1
2 11958 Inserts assembled 1
3 13014 Plinth welded 1
4 12004 Inside cover left for plinth 1
5 12002 Inside cover for plinth 1
6 12562 Magnet ø13 x 2 8



Style 370

www.lotusstoves.com8

Style 370

2 3

1

2

1

Pos Number Description Qty
1 371090 Stones on top and bottom assembled with dowels 2
2 371092 Stones on side assembled with dowels 2
3 12550 Button head screw with flange M6x12 12


